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Position Order number Info Quantity Designation

1/2 1 460 300 333 B 1 BUSHING
3 1 460 283 302 A 1 SHAFT SEALING RING
3/1 1 460 283 307 A 1 SHAFT SEALING RING
7 1 467 030 304 B 1 SUPPLY PUMP
9 1 460 134 313 B 1 SUPPORT RING
10 1 463 429 300 B 2 TORX FLAT-HEAD SCREW
12 1 466 100 325 B 1 DRIVE SHAFT
13 1 460 023 302 B 1 WOODRUFF KEY
15 1 460 056 302 A 2 BUFFER
16 1 466 317 301 B 1 TOOTHED GEAR
17 1 460 102 312 B 1 SLIDING DISC
20 1 460 232 332 B 1 ROLLER RING
27 1 460 140 305 B 1 CROSS DISC
29 1 466 111 347 A 1 CAM PLATE
30 1 460 210 304 B 1 O-RING
31 1 463 104 460 B 1 TIMING-DEVICE PISTON
32 1 463 218 309 B 1 SLIDING PIECE
34 1 464 619 633 A 1 COMPRESSION SPRING,   38,20 MM
34/2 1 464 619 634 A 1 COMPRESSION SPRING,   38,30 MM
34/4 1 464 619 635 A 1 COMPRESSION SPRING,   38,20 MM
36 1 460 210 304 B 1 O-RING
37 1 467 414 366 B 1 CONTROL VALVE
37/8 1 460 203 300 B 1 FLAT SEAL RING
37/9 1 467 202 309 B 1 EXPANSION ELEMENT
38 1 463 414 308 B 2 TORX FILLISTER SCREW
39 1 461 074 312 B 1 COVER PLATE
40 1 463 414 308 B 2 TORX FILLISTER SCREW
50 1 468 336 429 A 1 HYDRAULIC HEAD
51 1 900 210 154 B 1 O-RING
52/1 1 460 100 708 B 1 SHIM,   1,78 MM
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52/2 1 460 100 709 B 1 SHIM,   1,80 MM
52/3 1 460 100 710 B 1 SHIM,   1,82 MM
52/4 1 460 100 711 B 1 SHIM,   1,84 MM
52/5 1 460 100 712 B 1 SHIM,   1,86 MM
52/6 1 460 100 713 B 1 SHIM,   1,88 MM
52/7 1 460 100 657 B 1 SHIM,   1,90 MM
52/8 1 460 100 658 B 1 SHIM,   1,92 MM
52/9 1 460 100 659 B 1 SHIM,   1,94 MM
52/10 1 460 100 660 B 1 SHIM,   1,96 MM
52/11 1 460 100 661 B 1 SHIM,   1,98 MM
52/12 1 460 100 662 B 1 SHIM,   2,00 MM
52/13 1 460 100 663 B 1 SHIM,   2,02 MM
52/14 1 460 100 664 B 1 SHIM,   2,04 MM
52/15 1 460 100 665 B 1 SHIM,   2,06 MM
52/16 1 460 100 666 B 1 SHIM,   2,08 MM
52/17 1 460 100 667 B 1 SHIM,   2,10 MM
52/18 1 460 100 668 B 1 SHIM,   2,12 MM
52/19 1 460 100 669 B 1 SHIM,   2,14 MM
52/20 1 460 100 670 B 1 SHIM,   2,16 MM
52/21 1 460 100 671 B 1 SHIM,   2,18 MM
52/22 1 460 100 672 B 1 SHIM,   2,20 MM
52/23 1 460 100 673 B 1 SHIM,   2,22 MM
52/24 1 460 100 674 B 1 SHIM,   2,24 MM
52/25 1 460 100 675 B 1 SHIM,   2,26 MM
52/26 1 460 100 676 B 1 SHIM,   2,28 MM
52/27 1 460 100 677 B 1 SHIM,   2,30 MM
52/28 1 460 100 678 B 1 SHIM,   2,32 MM
52/29 1 460 100 679 B 1 SHIM,   2,34 MM
52/30 1 460 100 680 B 1 SHIM,   2,36 MM
52/31 1 460 100 681 B 1 SHIM,   2,38 MM
52/32 1 460 100 682 B 1 SHIM,   2,40 MM
52/33 1 460 100 683 B 1 SHIM,   2,42 MM
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52/34 1 460 100 684 B 1 SHIM,   2,44 MM
52/35 1 460 100 685 B 1 SHIM,   2,46 MM
52/36 1 460 100 686 B 1 SHIM,   2,48 MM
52/37 1 460 100 687 B 1 SHIM,   2,50 MM
52/38 1 460 100 688 B 1 SHIM,   2,52 MM
52/39 1 460 100 689 B 1 SHIM,   2,54 MM
52/40 1 460 100 690 B 1 SHIM,   2,56 MM
52/41 1 460 100 691 B 1 SHIM,   2,58 MM
52/42 1 460 100 692 B 1 SHIM,   2,60 MM
52/43 1 460 100 693 B 1 SHIM,   2,62 MM
52/44 1 460 100 694 B 1 SHIM,   2,64 MM
52/45 1 460 100 695 B 1 SHIM,   2,66 MM
52/46 1 460 100 696 B 1 SHIM,   2,68 MM
52/47 1 460 100 697 B 1 SHIM,   2,70 MM
52/48 1 460 100 698 B 1 SHIM,   2,72 MM
52/49 1 460 100 699 B 1 SHIM,   2,74 MM
52/50 1 460 100 700 B 1 SHIM,   2,76 MM
52/51 1 460 100 701 B 1 SHIM,   2,78 MM
52/52 1 460 100 702 B 1 SHIM,   2,80 MM
52/53 1 460 100 703 B 1 SHIM,   2,82 MM
52/54 1 460 100 704 B 1 SHIM,   2,84 MM
52/55 1 460 100 705 B 1 SHIM,   2,86 MM
52/56 1 460 100 706 B 1 SHIM,   2,88 MM
52/57 1 460 100 707 B 1 SHIM,   2,90 MM
54 1 460 105 305 A 6 GASKET
55 1 468 532 247 A 6 DELIVERY-VALVE ASSEMBLY
56 1 464 612 512 A 6 COMPRESSION SPRING
57 1 460 100 003 A 6 SHIM
58 1 463 370 360 B 6 FITTING
60 1 463 414 312 B 3 TORX FILLISTER SCREW
66 1 460 210 008 B 1 O-RING
67 1 467 133 683 B 1 MANIFOLD-PRESSURE COMP.,   FD948->
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67/1 1 465 132 532 B 1 STOP HOUSING,   FD948->
67/1/2 1 467 133 683 B 1 MANIFOLD-PRESSURE COMP.   ->FD947
67/1/3 1 465 132 532 B 1 STOP HOUSING   ->FD947
67/1/4 1 463 341 308 B 1 THREADED RING
67/1/5 1 460 210 303 A 1 O-RING
67/1/6 1 460 320 313 B 1 BUSHING
67/1/7 1 460 105 311 B 1 FLAT SEAL RING
67/1/8 1 460 364 306 B 1 BUSHING
67/1/9 1 463 300 302 B 1 HEXAGON NUT
67/1/10 1 460 147 301 B 1 STOPPING DEVICE
67/1/11 1 463 349 303 B 1 ADJUSTING NUT
67/4 1 200 101 640 B 1 SHIM
67/6 2 916 699 083 B 1 SPRING LOCK WASHER,   DIN 128 - A6-FSt
67/8 1 463 161 802 B 1 LEVER SHAFT
67/9 1 464 651 423 A 1 COILED SPRING
67/10 1 460 210 301 A 1 O-RING
67/11 1 460 101 620 B 1 SHIM
67/12 1 461 902 311 B 1 STOP LEVER
67/13 2 915 012 007 B 1 HEXAGON NUT,   ISO 4032 - M6-8-A
67/14 2 915 011 007 B 1 HEXAGON NUT,   ISO 4032 - M6-8-A
67/15 1 463 402 342 B 1 HEADLESS SETSCREW
67/16 1 463 402 342 B 1 HEADLESS SETSCREW
67/17 1 463 400 310 B 1 THREADED PIN
67/34 1 463 105 363 B 1 GUIDE PIN,   24,3 MM
67/34/1 1 463 105 364 B 1 GUIDE PIN,   24,8 MM
67/39 1 463 460 300 B 1 SCREW PLUG
67/40 1 460 105 309 B 1 FLAT SEAL RING
67/41 1 463 123 475 B 1 ADJUSTING PIN
67/42 1 460 500 305 B 2 PLATE WASHER
67/43 1 460 503 304 A 1 DIAPHRAGM
67/44 2 916 069 083 B 1 SPRING WASHER,   DIN 137 - A6-FSt
67/45 2 915 051 147 B 1 HEXAGON NUT,   DIN 439 - BM6-06
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67/47 1 464 618 652 B 1 COMPRESSION SPRING
67/47/1 1 464 618 651 B 1 COMPRESSION SPRING
67/48 1 460 209 906 B 1 SELECTION GROUP SPACER BUSHING
67/48/1 1 460 209 332 B 1 SPACER BUSHING,   1,70 MM
67/48/2 1 460 209 333 B 1 SPACER BUSHING,   1,90 MM
67/48/3 1 460 209 334 B 1 SPACER BUSHING,   2,10 MM
67/48/4 1 460 209 335 B 1 SPACER BUSHING,   2,30 MM
67/48/5 1 460 209 336 B 1 SPACER BUSHING,   2,50 MM
67/48/6 1 460 209 317 B 1 SPACER BUSHING,   2,70 MM
67/48/7 1 460 209 318 B 1 SPACER BUSHING,   2,90 MM
67/48/8 1 460 209 319 B 1 SPACER BUSHING,   3,10 MM
67/48/9 1 460 209 320 B 1 SPACER BUSHING,   3,30 MM
67/48/10 1 460 209 321 B 1 SPACER BUSHING,   3,50 MM
67/48/11 1 460 209 322 B 1 SPACER BUSHING,   3,70 MM
67/48/12 1 460 209 323 B 1 SPACER BUSHING,   3,90 MM
67/48/13 1 460 209 324 B 1 SPACER BUSHING,   4,10 MM
67/48/14 1 460 209 325 B 1 SPACER BUSHING,   4,30 MM
67/48/15 1 460 209 327 B 1 SPACER BUSHING,   4,50 MM
67/48/16 1 460 209 328 B 1 SPACER BUSHING,   4,70 MM
67/48/17 1 460 209 326 B 1 SPACER BUSHING,   4,90 MM
67/48/18 1 460 209 338 B 1 SPACER BUSHING,   5,10 MM
67/48/19 1 460 209 339 B 1 SPACER BUSHING,   5,30 MM
67/48/20 1 460 209 340 B 1 SPACER BUSHING,   5,50 MM
67/48/21 1 460 209 341 B 1 SPACER BUSHING,   5,70 MM
67/48/22 1 460 209 342 B 1 SPACER BUSHING,   5,90 MM
67/48/23 1 460 209 351 B 1 SPACER BUSHING,   6,10 MM
67/48/24 1 460 209 353 B 1 SPACER BUSHING,   6,30 MM
67/48/25 1 460 209 354 B 1 SPACER BUSHING,   6,50 MM
67/48/26 1 460 209 355 B 1 SPACER BUSHING,   6,70 MM
67/48/27 1 460 209 356 B 1 SPACER BUSHING,   6,90 MM
67/48/28 1 460 209 357 B 1 SPACER BUSHING,   7,10 MM
67/48/29 1 460 209 358 B 1 SPACER BUSHING,   7,30 MM
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67/48/30 1 460 209 359 B 1 SPACER BUSHING,   7,50 MM
67/48/31 1 460 209 360 B 1 SPACER BUSHING,   7,70 MM
67/48/32 1 460 209 361 B 1 SPACER BUSHING,   7,90 MM
67/48/33 1 460 209 362 B 1 SPACER BUSHING,   8,10 MM
67/48/34 1 460 209 363 B 1 SPACER BUSHING,   8,30 MM
67/48/35 1 460 209 364 B 1 SPACER BUSHING,   8,50 MM
67/49 1 465 530 725 B 1 CLOSING COVER
67/50 1 463 414 320 B 1 THREADED PIN
67/53 2 915 032 001 B 1 HEXAGON NUT,   ISO 8675 - M8x1-04
67/54 2 910 022 193 B 2 CHEESE HEAD SCREW,   DIN 84 - AM6x12-8.8
67/55 1 463 410 302 B 2 CHEESE HEAD SCREW
67/56 1 461 902 742 B 1 CONTROL LEVER   ->FD947
67/57 2 917 550 132 B 1 STRAIGHT PIN   ->FD947,   DIN 6325 - 5m6x40-Riko
67/58 1 463 410 304 B 2 CHEESE HEAD SCREW   ->FD947
67/59 1 460 105 310 B 2 FLAT SEAL RING   ->FD947
67/65 1 460 206 303 B 1 SEAL RING   ->FD947
67/130 2 915 052 106 B 1 HEXAGON NUT,   ISO 4035 - M6-04
68 1 463 161 776 B 1 SHAFT
69 1 200 101 640 B 1 SHIM
72 1 461 904 356 B 1 CONTROL LEVER
73 2 916 699 083 B 1 SPRING LOCK WASHER,   DIN 128 - A6-FSt
75 1 463 315 001 B 1 ROUND-NECK NUT
87 2 916 012 015 B 1 PLAIN WASHER,   DIN 433 - 8,4-160 HV
88 1 463 402 332 A 1 ADJUSTING SCREW
90 2 915 042 101 B 1 HEXAGON NUT,   DIN 936 - M8x1-06-A
91 1 460 210 319 B 1 O-RING
92 1 461 015 300 A 1 GASKET,   FD948->
93 1 460 410 302 A 1 SPACER SLEEVE
95 1 461 904 649 B 1 FULCRUM LEVER
103 2 916 012 017 B 1 PLAIN WASHER,   DIN 433 - 10,5-160 HV
104 1 463 452 313 B 2 SLOTTED SHOULDER SCREW
105 1 460 105 307 B 2 GASKET
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106 1 464 613 611 B 2 COMPRESSION SPRING
107 1 463 300 304 B 1 HEXAGON NUT
108 1 463 590 311 B 1 GOVERNOR SHAFT
109 1 420 210 047 A 1 O-RING
110 1 461 030 901 B 1 SELECTION GROUP SHIM PLATE
110/1 1 461 030 343 B 1 SHIM PLATE,   0,95 MM
110/2 1 461 030 344 B 1 SHIM PLATE,   1,05 MM
110/3 1 461 030 345 B 1 SHIM PLATE,   1,15 MM
110/4 1 461 030 346 B 1 SHIM PLATE,   1,25 MM
110/5 1 461 030 347 B 1 SHIM PLATE,   1,35 MM
110/6 1 461 030 348 B 1 SHIM PLATE,   1,45 MM
110/7 1 461 030 349 B 1 SHIM PLATE,   1,55 MM
110/8 1 461 030 350 B 1 SHIM PLATE,   1,65 MM
110/9 1 461 030 351 B 1 SHIM PLATE,   1,75 MM
111 1 460 100 329 A 1 SUPPORTING DISC,   1,40 MM
111/1 1 460 100 338 A 1 SUPPORTING DISC,   1,30 MM
111/2 1 460 100 339 A 1 SUPPORTING DISC,   1,35 MM
112 1 466 317 319 B 1 FLYWEIGHT ASSEMBLY
114 1 460 100 356 B 1 SHIM RING,   1,60 MM
115 1 460 422 324 B 1 SLIDING SLEEVE
116 1 460 508 309 B 1 SEALING CAP
117 1 463 203 907 B 1 SELECTION GROUP PLUG
117/1 1 463 203 413 B 1 PLUG,   7,60 MM
117/2 1 463 203 414 B 1 PLUG,   7,80 MM
117/3 1 463 203 415 B 1 PLUG,   8,00 MM
117/4 1 463 203 416 B 1 PLUG,   2,70 MM
117/5 1 463 203 417 B 1 PLUG,   2,90 MM
117/6 1 463 203 418 B 1 PLUG,   3,10 MM
117/7 1 463 203 419 B 1 PLUG,   3,30 MM
117/8 1 463 203 420 B 1 PLUG,   3,50 MM
117/9 1 463 203 421 B 1 PLUG,   3,70 MM
117/10 1 463 203 422 B 1 PLUG,   3,90 MM
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117/11 1 463 203 423 B 1 PLUG,   4,10 MM
117/12 1 463 203 424 B 1 PLUG,   4,30 MM
117/13 1 463 203 425 B 1 PLUG,   4,50 MM
117/14 1 463 203 426 B 1 PLUG,   4,70 MM
117/15 1 463 203 427 B 1 PLUG,   4,90 MM
117/16 1 463 203 428 B 1 PLUG,   5,10 MM
117/17 1 463 203 429 B 1 PLUG,   5,30 MM
117/18 1 463 203 430 B 1 PLUG,   5,50 MM
122 1 464 650 386 A 1 EXTENSION SPRING
123 2 910 142 207 B 4 HEX-SOCKET-HEAD CAP SCREW,   ISO 4762 - M6x35-8.8
129 1 460 210 316 B 1 O-RING
130 1 463 461 306 B 1 SCREW PLUG
131 1 460 105 306 B 1 FLAT SEAL RING
132 1 463 453 306 B 1 BLEEDER SCREW
133 1 460 210 015 B 1 O-RING
134 1 460 210 007 A 3 O-RING
135 1 460 362 410 A 1 CONTROL VALVE
136 1 463 456 303 A 1 HOLLOW BOLT
140 1 460 591 306 B 1 PROTECTIVE CAP
141 1 900 508 008 B 1 PROTECTIVE CAP
142 1 410 407 004 B 1 PROTECTION SLEEVE
205 1 460 023 303 B 1 WOODRUFF KEY
206 2 915 021 004 B 1 HEXAGON NUT,   DIN 934 - M14x1,5-8-A
207 2 916 699 088 B 1 SPRING LOCK WASHER,   DIN 128 - A14-FSt
209 1 900 508 202 B 1 PROTECTIVE CAP
220 1 464 651 416 A 1 COILED SPRING
228 1 464 477 302 B 1 BLADE TERMINAL
229 2 916 012 011 B 1 PLAIN WASHER,   DIN 433 - 5,3-160 HV
230 2 915 012 006 B 1 HEXAGON NUT,   DIN 934 - M5-8-A
235 1 461 021 354 B 1 SUPPORT PLATE
237 1 463 414 305 B 1 TORX FILLISTER SCREW
239 2 916 012 011 B 1 PLAIN WASHER,   DIN 433 - 5,3-160 HV
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240 0 330 001 015 B 1 PUSHING ELECTROMAGNET
242 1 464 477 304 B 1 BLADE TERMINAL
243 2 915 012 006 B 1 HEXAGON NUT,   DIN 934 - M5-8-A
245 1 460 105 312 B 2 FLAT SEAL RING
246 9 461 270 003 A 1 FITTING
251 1 460 105 312 B 2 FLAT SEAL RING
254 2 910 142 203 B 2 HEX-SOCKET-HEAD CAP SCREW,   ISO 4762 - M6x25-8.8
289 1 461 901 324 B 1 CONTROL LEVER
290 2 916 012 014 B 1 PLAIN WASHER,   DIN 125 - A6,4-160 HV
291 2 916 699 083 B 1 SPRING LOCK WASHER,   DIN 128 - A6-FSt
292 2 911 062 193 B 1 HEXAGON SCREW,   ISO 4017 - M6x12-8.8-A
304 1 461 921 313 B 1 CONTROL LEVER
305 2 430 100 615 B 1 SHIM,   2,00 MM
306 1 464 651 430 B 1 COILED SPRING
336 1 463 386 301 B 1 VENT FITTING
339 1 460 558 301 B 1 PROTECTIVE CAP
366 1 460 793 311 B 1 CONNECTING PIPE
392 1 460 210 322 A 1 O-RING
393 1 463 414 306 B 1 LOCKING SCREW
394 1 461 016 308 B 1 INTERMEDIATE PLATE
415 1 461 290 302 B 1 HOLDING SPRING
416 1 460 523 300 B 1 CLOSURE CAP
417 1 900 210 308 B 1 O-RING
420 2 916 012 013 B 2 PLAIN WASHER,   DIN 433 - 6,4-160 HV
421 1 460 505 310 B 1 SECURING CAP
422 2 915 012 007 B 1 HEXAGON NUT,   ISO 4032 - M6-8-A
423 1 460 590 300 B 1 CLOSURE CAP
471 1 460 505 308 B 1 CLOSURE CAP
800 1 465 130 894 A 1 ASSEMBLY OF SERVICE PARTS PUMP HOUSING
802 1 460 232 928 B 1 ASSEMBLY OF SERVICE PARTS CYL. ROLLER BEARING
803 1 467 010 345 B 1 PARTS SET RETAINING PIN
805 1 467 010 054 B 1 PARTS SET FLYWEIGHT
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806 1 467 010 360 B 1 PARTS SET RETAINING PIN
807 1 460 210 006 A 1 O-RING
810 1 467 010 059 B 1 PARTS SET SET OF SEALS
820 1 460 324 316 B 1 GUIDE BUSHING
821 1 460 100 904 B 1 SELECTION GROUP SHIM
960/1 1 464 651 416 A 1 COILED SPRING
960/1/1 1 111 111 111 B 1 O-RING
960/11 0 330 001 016 B 1 PUSHING ELECTROMAGNET
960/11/1 1 111 111 111 B 1 O-RING
960/12 1 467 202 318 B 1 EXPANSION ELEMENT
960/12/1 1 111 111 111 B 1 O-RING
960/21 1 467 414 366 B 1 CONTROL VALVE
960/21/1 1 111 111 111 B 1 O-RING
960/22 1 460 793 311 B 1 CONNECTING PIPE
960/22/1 1 111 111 111 B 1 O-RING
960/23 1 465 530 301 B 1 CLOSING COVER
960/23/1 1 111 111 111 B 1 O-RING
960/31 1 467 414 366 B 1 CONTROL VALVE
960/31/1 1 111 111 111 B 1 O-RING
960/32 1 467 202 318 B 1 EXPANSION ELEMENT
960/32/1 1 111 111 111 B 1 O-RING
960/33 0 330 001 016 B 1 PUSHING ELECTROMAGNET
960/33/1 1 111 111 111 B 1 O-RING
960/34 1 465 530 301 B 1 CLOSING COVER
960/34/1 1 111 111 111 B 1 O-RING
960/41 1 461 290 302 B 1 HOLDING SPRING
960/41/1 1 111 111 111 B 1 O-RING
960/42 1 900 210 308 B 1 O-RING
960/42/1 1 111 111 111 B 1 O-RING
960/43 1 460 523 300 B 1 CLOSURE CAP
960/43/1 1 111 111 111 B 1 O-RING
960/44 2 916 012 013 B 1 PLAIN WASHER,   DIN 433 - 6,4-160 HV
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960/44/1 1 111 111 111 B 1 O-RING
960/45 1 460 505 310 B 1 SECURING CAP
960/45/1 1 111 111 111 B 1 O-RING
960/46 2 915 012 007 B 1 HEXAGON NUT,   ISO 4032 - M6-8-A
960/46/1 1 111 111 111 B 1 O-RING
960/47 1 460 505 308 B 1 CLOSURE CAP
960/47/1 1 111 111 111 B 1 O-RING
960/51 1 461 290 302 B 1 HOLDING SPRING
960/51/1 1 111 111 111 B 1 O-RING
960/52 1 900 210 308 B 1 O-RING
960/52/1 1 111 111 111 B 1 O-RING
960/53 1 460 523 300 B 1 CLOSURE CAP
960/53/1 1 111 111 111 B 1 O-RING
960/54 2 916 012 013 B 1 PLAIN WASHER,   DIN 433 - 6,4-160 HV
960/54/1 1 111 111 111 B 1 O-RING
960/55 1 460 505 310 B 1 SECURING CAP
960/55/1 1 111 111 111 B 1 O-RING
960/56 2 915 012 007 B 1 HEXAGON NUT,   ISO 4032 - M6-8-A
960/56/1 1 111 111 111 B 1 O-RING
960/57 1 460 505 308 B 1 CLOSURE CAP
960/57/1 1 111 111 111 B 1 O-RING
960/58 1 467 202 318 B 1 EXPANSION ELEMENT
960/58/1 1 111 111 111 B 1 O-RING
960/59 0 330 001 016 B 1 PUSHING ELECTROMAGNET
960/59/1 1 111 111 111 B 1 O-RING
960/61 1 460 793 311 B 1 CONNECTING PIPE
960/61/1 1 111 111 111 B 1 O-RING
960/62 1 465 530 301 B 1 CLOSING COVER
960/62/1 1 111 111 111 B 1 O-RING
960/63 2 916 012 013 B 1 PLAIN WASHER,   DIN 433 - 6,4-160 HV
960/63/1 1 111 111 111 B 1 O-RING
960/64 1 460 505 310 B 1 SECURING CAP
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960/64/1 1 111 111 111 B 1 O-RING
960/65 2 915 012 007 B 1 HEXAGON NUT,   CDC 3914888,   ISO 4032 - M6-8-A
960/65/1 1 111 111 111 B 1 O-RING
960/66 1 460 505 308 B 1 CLOSURE CAP
960/66/1 1 111 111 111 B 1 O-RING
960/67 1 461 290 302 B 1 HOLDING SPRING
960/67/1 1 111 111 111 B 1 O-RING
960/68 1 900 210 308 B 1 O-RING
960/68/1 1 111 111 111 B 1 O-RING
960/69 1 460 523 300 B 1 CLOSURE CAP
960/69/1 1 111 111 111 B 1 O-RING
960/71 1 465 530 301 B 1 CLOSING COVER
960/71/1 1 111 111 111 B 1 O-RING
960/72 1 460 793 311 B 1 CONNECTING PIPE
960/72/1 1 111 111 111 B 1 O-RING
960/73 2 916 012 013 B 1 PLAIN WASHER,   DIN 433 - 6,4-160 HV
960/73/1 1 111 111 111 B 1 O-RING
960/74 1 460 505 310 B 1 SECURING CAP
960/74/1 1 111 111 111 B 1 O-RING
960/75 2 915 012 007 B 1 HEXAGON NUT,   ISO 4032 - M6-8-A
960/75/1 1 111 111 111 B 1 O-RING
960/76 1 460 505 308 B 1 CLOSURE CAP
960/76/1 1 111 111 111 B 1 O-RING
960/77 1 461 290 302 B 1 HOLDING SPRING
960/77/1 1 111 111 111 B 1 O-RING
960/78 1 900 210 308 B 1 O-RING
960/78/1 1 111 111 111 B 1 O-RING
960/79 1 460 523 300 B 1 CLOSURE CAP
960/79/1 1 111 111 111 B 1 O-RING
960/81 1 467 202 318 B 1 EXPANSION ELEMENT
960/81/1 1 111 111 111 B 1 O-RING
960/82 0 330 001 016 B 1 PUSHING ELECTROMAGNET
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960/82/1 1 111 111 111 B 1 O-RING
960/91 1 461 290 302 B 1 HOLDING SPRING
960/91/1 1 111 111 111 B 1 O-RING
960/92 1 900 210 308 B 1 O-RING
960/92/1 1 111 111 111 B 1 O-RING
960/93 1 460 523 300 B 1 CLOSURE CAP
960/93/1 1 111 111 111 B 1 O-RING
960/94 2 916 012 013 B 1 PLAIN WASHER,   DIN 433 - 6,4-160 HV
960/94/1 1 111 111 111 B 1 O-RING
960/95 1 460 505 310 B 1 SECURING CAP
960/95/1 1 111 111 111 B 1 O-RING
960/96 2 915 012 007 B 1 HEXAGON NUT,   ISO 4032 - M6-8-A
960/96/1 1 111 111 111 B 1 O-RING
960/97 1 460 505 308 B 1 CLOSURE CAP
960/97/1 1 111 111 111 B 1 O-RING
960/98 1 463 462 301 B 1 SCREW PLUG
960/98/1 1 111 111 111 B 1 O-RING

Explanations

A Wear part
B Service part
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